Tubos de Acero de México, 5,A,

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuels Tejerfa, Veracruz, Veracruz
C.P, 91697 MEXICO

{52) 229 989 1100 tel

{52) 229 959 1600 fax
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Page / Pagina:

1/6

Number / Nimero:

15023145

Date / Dia: Juna 10, 2015

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

{Customer / Clieate: STOCK PARA DISTRIBUIDORES Customer's Qnder ftem / Orden Clisnte - item: Customer's Raference  Ref, del Cllante: | Mamufachurer 8 Order N°  Confirmacion de Venta: |
2177 ITEM 2 NIA 232193102
Marndacturing Process / Proceso de Manufactura: Product Type / Tipe de Producto; | Surface 7 Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADG
Standard or Specification / Nonmas o Especificaciones: Steal Grade / Grado de acero: Ends / Extremos:
Pl 5L EDAS/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BiX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schadule / Cédula: Length / Longitud: Quantity / Cantidad: 32 PesiPz Nominal Weight / Peso Nominal:
8.825 X 0.432 INCH SCH 080/ W.C X8 19.69 /2133 FT 674,639 FT 19663.045 L8 28.60 LB/FT
163.3 X 11 MM 6.00 1 6.50 MTS 205.630 MTS 8919.000 KG 42.56 KGM

Specimen condiion Specimen dimensions Tedt ¥S DTS, |Y.5/UTS _Elongation] Alamgemiento
Heat N° | Sample N* |  Condicién de la probeta Dimensiones de la probeta temp | Eoul 0.50 %. Req. .
Colada N9 MuestraN*[ La | St [ fype| On Size Area | Temp. [Min: 200 |Min: 415 [Req. Max] Lo Min, | oot
Tipe Tamaflo Seocién | ensayo{Max; - Mayx; — -
mm mmz C WPa WP in % %
=70 | oree | B | AM ] S5 | L | Zd6X1135 | 28648 | RT . 318 ez s F 266 | 360 |

Max: Maximum / Méximo

1.5: Location of sample / Libicacion de Ja muesira

Orl: Grientation / Orientaciin
Req. Max Required maximum / Maximo requarido
Raq memdﬂ PR

S¢:! Specimen condition / Condicidn da [a probeta
Ss: Strp specimen / Mussira rectangular
U.T.S: Ultimate teneite strength / Re

Rocm temperature / Temperelura ambients ;

! Composition % / Composicidn %
RILSOTRG 1000 Y
C i) S| Mo] Cr Sn ’N
H Max | 28 j 120] -~ 16 | 40 - -
h_!!\ = 25 | 10 - :_ - n
P Max | 28 | 120§ -~ %5 | 40 - -
Min - 28| 10 - i = = -
it —
W 48)76] 30108]7- RS
P 19§ 71y 2¥ | 12| 7 5 21
mammmmﬁnhmwmmhmﬁn Totw : Wado-mark grusan colved Evin conificadc sa smile mediants STETIe COMPUANIICS ¥ A5 valdads Con Tma
*Tonaris” I stamped. In case T ovwner of the orginal ceriicate would retease a copy of &, e muet attest its confonmily to tha original and taking Fonais cokv verde, En caso da que e posasdor dal carificado eqrregue wid copia, debera garantizar s conformidad com i originel haciéndoae .
upan himsel! the eesponsibilly for any anlawful or not allowsd use._Any aherstion andior falsificafion Wi be subjecied to the lew. i esptrabie ier uso deget o indebido. Cualquiar aktaracisn yh i
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Tenaris

Tubos de Atero de México, 5.A.
Carret. Méxko Veracruz Krn 433.7 5N

Belfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Customer / Chiente: STOCK PARA DISTRIBUIDORES

Customer's Girder lom / Orden Cheme - Rtam;

Number / Nomero:

15023145

Page / Pagina:

216

(52) 229 989 1100 tei
(52} 229 983 1600 fax

Date / Dia: June 10, 2015

Customer's Reforence / mm

Manufacturer's Works Order N® 7 Confimarcion de Venia:

21177 ITEM 2 NiA 232393102

Manufacturing Process / Procese de Manufactura: Product Type { Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONBUCCION SIN COSTURA BARNIZADO
Standard or Specification / Mormas o Espedificadones: Sleel Grade / Grado de acero: Enda / Extramoa:

Pl 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTIM A53/12, ASME SA106/2013 BIX42-L245/L290 PSLY NORMAL BEVEL

BISELADC NORMAL

Dirnensions / Dimensiones: Scheduls / Cédula: Length / Longitud: Quantity / Cantidad: 32 Pca/Pz Nominal Weight / Peso Nominak
6.625 X 0.432 INCH SCHOB0/W.CXS 19.69121.33 FT 674635 FT 19663.043 LB 28.60 LBIFT
[168.3 X 11 MM 6.00 / 6.50 MTS 205.630 MTS 8519.000 KG 42.58 KG/W

Compod'ﬁnn % ! Composicidn %
%100 1000 X 10000

CiMn| Si|Ma| G| P S VI NG| NiJCu|Sn| AM] Ti|As]) B|Ca| N
H Max | 28| 20| —~ | 18| 40| 30| 30§ 80 | — | 400| 400| - = - - | - - -
Min - | 221 %0] ~ — - - — - - o ~ - - -] - - -
8 15 | 40 | 30 | 30 | 8D 400 | 400 -

~ — = o =

18 7 7 [ 30 | az

~-individugls / Individuales

Min:— | Max 220 |

Var: =

B
8

2 3
o

47| 741
73.9] 743
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Ten a rl s Tubos de Acero de México, 5.A.
Carret. México Veracruz K 433.7 SN
Delflno Velenzuela Tejerfa, Veracruz, Yeracruz
C.P. 91697 MEXICO

MILL TEST CERTIFICATE Nomber/Nomero: | Page Pagna: | (225588 0o
CERTIFICADO DE PRUEBAS EN FABRICA 15023145 3/6
Dats / Dia: Junse 10, 2015
etomer / Cliente: STOCK PARA DIS TRIBLIDORES ey o 7 Ordor Clanie - Tame [ Customer's Reforence | Rel, del Cliente: | Wanijacturer s Works Oraer e { Connrmacion a& Venta:
2177 ITEM 2 NIA 232393102

Manufacturing Process ! Proceso de Mdnufaciura: Praduct Type { Tipo de Producta: Surface f Superficte:
SEAMLESS HOT ROLLED LINE PIFE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Sterdard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

Pl 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA106/2013 BIXAZ-L24811.200 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schadule / Cédula: Length / Longitud: Quantity / Cantidad: 32 Pes/Pz Nominal Weight / Peso Nominal:
5.625 X 0.432 INCH SCH 080 /W.C X8 1668912133 FT 674,638 FT 19663.045 LB 28.60 LB/FT
168.3 X 41 MM 6.00 / 6.50 MTS 205,630 MTS 8919.000 KG 42.50 XGIM

Value / Valor,

20.5

6 ¥ 85 vALGAIG COR FNa Sleciromca, | El castificado oiginal posae impraso e logo
eniregue una copla, dabard paramtizar s conformidad can el original hecdndose
fainifieapion astans mujsin a | lay.

THis covificato Is Bsusd by B compLisread Sysa 3 1 16 valid with elecionic signatars. On the original cadificats the irade-mark grean cofored
“Tenaris* 15 stamped. In cane tha ourter of the tiginel corlificats would felease & copy of 1, he musd ftest ita confomity to the originat tna talang
himastf the resi ibDity for any uniswhal o7 nel afowed use. afteration andior falslcaion will by subj (0 the lowr.
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Tenaris

Tobos da Acero de México, 5.A.
Carret, México Veracruz Kim 433.7 5N

Delfino Valenzuela Tejer(a, Veracruz, Veracruz

C.P. 91697 MEXICO

MILL TEST CERTIFICATE Number /Nimero: | Page/Pagina: | £ 229388 1io0tel
CERTIFICADO DE PRUEBAS EN FABRICA 15023145 4/6
Date / Dia: June 10, 2015
Customer/ Cliente: STOCK PARA DISTRIBUIDORES B fnder Hem T Ordan Corie - Hem:— [Casiomer s Refarance / Rel, el Chente: | Manfachurer s Works Order - / Confirmacion de venta: |
21177 ITEM 2 N/A 232393102
Manufaciuring Procesa / Proceso da Manufachura: |Preduct Type / Tipo de Producto: Surfaca / Suparficie:
SEAMLESS ROT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADD
andard or Specilication / Nomas o Especilicacionss: Steef Grade | Grade de acero; Ends / Exdramos:
AP} 5L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53H 2, ASME SA108/2013 BIX42-.245/L230 PSL1 NORMAL BEVEL
BISELADD NORRMAL

Dimensicns § Dimenslones: Schedule / Cédula; Length  Longitud: Quantity / Cantidad: 32 Pes/Pz Noming! Weight / Peso Neminal:
6.625 X 0.432 INCH SCH 080 /W.C XS 19.69 /2133 FT 874639 FT 19663.045 LB 28.6C LB/FT
168.3 X 11 MM B.00/6.50 MTS 205.630 MTS 8919.000 KG 42.56 KG/M

Head treatment / Tratarianis ermics: Pipa  Tubo

Temperaturs Scale / Excala de Temperatura; nfa

Quench media of heat treatrment procass / Medio de erfriamento del tratamiento térmico: nix

STOCK DISTRIBUIDORES
ASTM A106/14. ASTM AS3I12, ASME smnsm13

] MATERMI. ACCDFDING TO NACE MRDTTS 7150 151568-2, 2008 AN NACE MR0103, 2010 ONL'I' FOR HARDNESS

ASTM A10814, ASTM AS1Z. ASME SA106/2013

‘IMATERIAL DE ACUERDO A NACE MRO75/150 15155—2.2009YNACE MRO103, 2010 SOLO DUREZA MAX. 22

wmumw:mmmmmnhwhwmnmmkm 'On the oniginal carificats the rade-mark green colored
"Tonasis" s stamped. I case tha ouner of thes otiginal cartificate would nm-muummmmmmmmmmm

upon himasll he responsi mfwaﬂuMwmuImd ﬂﬂmm:nmﬂmmumwmw
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number f Nimero:

15023145

Page / Pagina:

516

(52) 229 989 1100 te!
(52) 229 883 1600 fax

Date / Dla: June 10, 2015

= asiomes I Clionte: STOCK PARA DISTRIBUIDORES T s Do o T Draen Clente - Tem [Gustomar's Reteranca 1 ReX, del Chonia: |WManuiacilrar s Works Order N° 7 Confinmaxion de veria:
21477 ITEM 2 NIA 232383/02
Manufaciuring Process / Proceso de Manufaciura: Product Type / Tipo d& Producto: Surface f Superficie:
EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
Stendand or Specification | Normas o Especificarinnes: Steel Grade / Grado de acero: Ends / Extremos;
Pl 51. ED4B/DECEMBER 2012, ASTM A106/14, ASTM AS3/12, ASME SA106/2013 B/X42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimansiones: Schedule / Cédula: Length f Longifud: Quantity / Canticad: 32 PesiPz Nominel Weight / Peso Nominal:
6.625 X 0.432 INCH SCHe80 fW.L X9 19.69 /21233 FT . 874,639 FT 19663.045 LB 23.60 LB/FT
168.3 X 11 MM 6.00/6.60 MTS 205.630 MTS 8919.000 KG 42.56 KG/M

Supplamentary Information
informacion Suplementaria

con firma electrdnica.  El certificads onginel poses impreeo & logo

This carificel® 12 35und by @ Gompurarzad sy atem and A B valld with clecironx signalura. On the original centiicate tha trace-mark grean colored
“Tanaria® is plampad. ;nusemamdmﬂmmmaMlmnmdlmmmbmmwmmwmmm
himesdl the E

Hity for mny unigwiul of not allowad use. Any aliereton andior folsiicall wmnm_wulm

~TEdle cofificads 58 emils meEunlS SREMA COMp yes

Tenara ki varde, En gaso de Gus ol patestor del cartiicads eniregua une copis, doberd (7 Ia

Mﬂwhlmlmlnm Cumiquier anerackin y/o talslicacion ssiard micta g 1n ley.
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Tenaris

Tubos de Acero de México, S.A.

Carret, México Veracruz Km 433.7 SN

Deifine Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 11897 MEXICO

{52) 229 989 1100 te}

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

15023145

Page / Pagina:

{52) 229 983 1600 fax

6/6

Dale / Dia: June 10, 2016

Customer / Clisnte; STOCK PARA DISTRIBUIDDRES el vl CheTia - o | CUslomor & Fieference | Hef, 0l Clents; | Manuiaciurer s Works Order N- / Confirmacién de Vent;
21177 ITEM 2 N/A 232393102
Manufacturing Process / Proceso de Manufaciura: Produet Type / Tipo de Producta: Surfaca [ Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
tandard or Spacification / Normas o Especilicaciones: Stesl Grada ¢ Grado de acsnm; Ends / Exiramos:
AP] 5L ED4S/DECEMBER 2012, ASTM A108/14, ASTM A83/12, ASME SA106/2013 BiX42-L245/L280 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensianes: Scheduls / Cédula: Lengih/ Longitud: Quantity / Cantidad: 32 Pcs/Pz Nomnal Welght / Pesc Nominal:
8.625 X 0.432 INCH SCHOBD /WL XS 19.69/ 2133 FT 674.639 FT 188683.045 LB - |28.60 LB/FT . .
168.3 X 11 MM .00 / 6.50 MTS 205.630 MTS £918.000 KG 42.55 KG/M

This s 1o centily that the produd deacribed here has been manufaciured, od, , and inspected
purchaser order raquirements, This cetificata is not a declaration of origin nor may it be usad as a dedlaration of origin.

Por st mm— camcs que &l material aqul dascrito ha side fabricadn, muesineado, enseyado & inspeccionads de
acuardo 2 los requishios de su orden de compra. Este certificado o o8, ni puede ser usado, come una declaraciin de origen.

[ CUSTOMER . THIRD PARTY

INSPECTICH COMPANY
COMPARIA DE INSPECCION

NO APLICA
Employes Nama: NIA

QUALITY CERTIFICATICH DEFT.
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castellid Abrabam

fAl)

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSASLE DEL DEPTO, DE CERTIFICACION DE CAUDAD
Rafael Gutiérrez de Velasco Magallanes

© ok
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